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INSTRUCTION FOR USER OF SERVICE PICTURES

This service pictures is compile all service
parts for 244FM gaseline engine.
I . How to order parts

1. Information required

Replacement parts orders must contain

the part number, the part name and the
quantity.

2. Revisions

When modification or additions to this ser-
vice pictures are made, we’ll make such super-
sendence without notice.
I . How to read this service pictures

1. All dimensions are given in millimetres
(mm).

2. Assemblies

Sections framed with broken lines in the en-
ploded view drawings are available as complete
assembilies (Their individual parts can also be ob-
tained.

AUG. ,1996
ChunLan Power Manufacturing CO. ,LTD.
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Cylinder head cover
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RB5 . w L R
No. x5 Part No. P #r Description Repd.
1 | 244FM.01.05—01 &2 % COVER, CYLINDER HEAD 1
2 [ 244FM. 01.05—02 23 LR MR EMBLEM, L.HEAD COVER 1
3 | 244FM. 01. 05— 04 AE&L I LRI EMBLEM, R.HEAD COVER ]

4 | 244FM. 01. 05— 03 FH K E PACKING, HEAD COVER 1
5 | 244FM.01.07—01 TR Ui BOLT, SPECIAL, 6x38 2
6 | 244FM. 01.07—03 % kB RUBBER, MOUNTING 2
7 | GB6560 24T SCREW, TAPPING, 4X10 4
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Cylinder head

o - La
}:I‘o—.i X 5 Part No. b Ak Description &R:pi.&
1 | 244FM.01.01.01—06 PR EY GUIDE, IN.VALVE 2

2 | 244FM. 01.01.01—02 EDELS GUIDE. EX.VALVE 2

3 | 244FM.01.01.01 b 2 HEAD COMP.. CYLINDER 1

4 [ 244FM.01—01A Rac I GASKET, CLINDER HEAD 1

5 | 244FM. 01. 04. 01 Voo et INSULATOR, R.CARBURETTOR 1

6 | 244FM. 01.02.01 Eiada s INSULATOR, L.CARBURETTOR 1

7 [ 244FM. 01.03 I 4& 28 P BAND. INSULATOR 2

8 [ 244FM.01—02 % F CLIP. HIGH TENSION CORD 2

9 | 244FM.01.01-10 LK S (—) BOLT, STUD e .- 4]
10 | 244FM.01.01—08 L AR () BOLT., STUD 4

11 | 244FM. 03—01 il BOLT. FLANGE. 6Xx135 2
12 | 244FM. 01. 01 —09 FXE3 NUT. FLANGE. 6MM 4
13 | GB97.1 1R WASHER. 5MM 2
14 | GB3452.1 O A4 25.8%2.65 O—RING. 25.8X2.65 2
15 | 244FM. 01.01.01—03 OMHE O—RING, 10X1.6 4
16 | GB818 X 47T M5 X6 SCREW, PAN. 5X6 2
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Cylinder head

o z
f;: K % Part No. 2 #r Description &R::j.ﬁ
17 | GB818 ¥ 47 M5 X 20 SCREW, PAN, 5X20 2
18 | 244FM. 03—10 3¥422 BOLT. FLANGE, 6X65 1
19 | T1137 X E PLUG, SPARK 2
CR7HSA(NGK) X it E PLUG, SPARK 2
U22FSR —U(ND) XE PLUG. SPARK 2
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Camshaft «valve
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z‘: X ¥ Part No. 2 # Description ‘&R‘:;’)‘:&
1 | 244FM. 01.01.02 ENEX T SEAL, VALVE STEM(ARAD 4
2 | 244FM. 01.06—01 #BE A HOLDER, CAMSHAFT 2
3 | 244FM. 01. 08. 01 ORERAE BUSH COMP., CAMSHAFT 2
4 | 244FM. 01. 08 R CAMSHAFT COMP 1
5 | 244FM. 01.06—04 e % ARM, VALVE ROCKER 4
6 | 244FM. 01. 06 —07 ) SHAFT, VALVE ROCKER ARM 4
7 | 244FM. 01. 06— 06 L ER SPRING, VALVE ROCKER ARM SIDE 4
8 | 244FM. 01.01—06 2,1 VALVE, IN 2
—9 | 244FM. 01.01—05 HER T VALVE, EX 2
10 | 244FM. 01.01--03 N SPRING, VALVE OUTER 4
11 | 244FM. 01.01—04 N EEE SPRING, VALVE INNER 4
12 | 244FM. 01. 01 —01 ENREEX YA RETAINER, VALVE SPRING 4
13 | 244FM. 01.01—07 LT T3 SEAT, VALVE SPRING OUTER 4
14 | 244FM. 01.01—02 L ED COTTER, VALVE(SANKO) 8
15 | 244FM. 01.06—02 R E A AT SCREW, TAPPET ADJUSTING 4
16 | 244FM. 01. 06 — 03 LR LS NUT, TAPPET ADJUSTING 4
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Camshaft svalve
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gj K 5 Part No. A # Description ﬁR::j_&
17 | 244FM. 01. 08— 04 L+ HRE WASHER, THRUST, 20MM 1
18 | 244FM. 03—05 i g WASHER, 8SMM 8
19 | 244FM. 01.06—05 AL PIN, DOWEL, 10X28 2
20 | GB6170 X5 NUT, HEX., sMM 8
21 | 244FM. 01.06—08 AL PIN, DOWEL, 10X16 2
22 | QSTW—20 HE CIRCLIP, EXTERNAL, 20MM 1
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Cam chain. Tensioner

'
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g‘f & %  Part No. 2 _ Description &R::j‘&
1 | 244FM. 01. 08—03 EHER SPROCKET, CAM@ST) 1
2 | 244FM. 05. 01 ER R CHAIN, CAM 1
3 | 244FM. 05. 03 EENIEF TENSIONER, CAM CHAIN 1
4 | 244FM. 05. 02 KENAETE R BASE ASSY., CAM CHAIN TENSIONER 1
5 | 244FM. 05. 02— 01 ARR BASE , CAM CHAIN TENSIONER 1
6 | 24AFM. 05.02.01 Rk PLATE COPM.B, CAM CHAIN TENSIONER 1
7 | 244FM. 05. 02— 03 EWEE SPRING, CAM CHAIN TENSIONER 1
8 | GB882 45 %456 ¥ 20B PIN, CAM CHAIN TENSIONER 1
9 | 244FM. 05.02—02 EREDS ADJUSTER, CAM CHAIN TENSIONER 1
10 | 244FM. 05. 04 RENHTR GUIDE, CAM CHAIN (HOKUSHIN) 1
11 | 244FM. 01.08—02 3 BOLT, HEX.KNOCK, 7X12 2
12 | GB5787 X1 M6 X 25 BOLT, SPECIAL. 6MM 1
13 | GB97.1 K H 6 WASHER, SEALING, 6MM 1
14 | 244FM. 04— 09 28 WASHER, SPARK ADVANCER SETTING 1
15 | GB3452. 1 O M H6x1.8 O—RING, 6x1.8 3
16 | GB6170 $¥ & NUT, HEX., 6MM 1
17 | 244FM. 04— 08 Y PIN, LOCK. 6MM 2
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Cylinder

Pl
5 PN
ﬁ: R 5 Part No. pA # Description -&R:p‘d%.&
1 244FM. 03. 04 E CYLINDER COMP 1 |
2 244FM. 03—08 s Rk B GASKET, CYLINDER 1
3 244FM. 03—09 A PIN, DOWEL, 10X 16 2
4 GB6170 X & M6 NUT, HEX., 6MM 1
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Right crankcase cover
P
122 PN
fl‘(f X 5 Part No. .2 A Description &R:;j.&
1 244FM. 03. 05—01 EHfin it COVER, R.CRANKCASE 1
2 244FM. 03—12 Lt AR GASKET, R.CRANKCASE COVER 1 N
3 | 244FM. 03.05—-05 Wik &R GEAR. TACHOMETER(T) 1]
4 244FM. 03. 05 —04 wARR GAUGE, OIL LEVEL 1
5 | 244FM. 03. 05. 01 LS ) LEVER COMP., CLUTCH 1
6 244FM. 03. 05—03 Xy SPRING, CLUTCH LEVER 1
7 244FM. 03. 05—02 %F (=) RECEIVER, CLUTCH CABLE 1
8 244FM. 03.05—06 1~ E WASHER, THRUST, 6.7MM 1
9 244FM. 03. 05. 04 RCET] OIL SEAL, 6.5X%X14.5X7(ARAD) 1
10 | 244FM. 03. 05. 02 B “TOIL SEAL. 12x18x5(ARAD 1
11 | ZBJ22002 O # 8 M18—C O —RING, 18X3 1
12 | GB820 ¥ 47 M5 X 25 SCREW, OVAL, 5X%25 1
13 | 244FM. 0309 F At PIN, DOWEL, 8x14 " 2|
14 | 244FM. 03. 06 —02 $¥42 (1D BOLT, FLANGE, 6Xx40 10
1




Clutch
P
-4 P2y
g‘ov X F Part No. P #r Description -&R:pt:.&
1 | 224FM.07.01 XS -EX T OUTER COMP., CLUTCH 1
2 | 244FM. 07.03—02 ILAMLER CLIP, NEEDLE THRUST BEARING, 12MM 1
3 | 244FM. 07.02 EYXI TN I CENTER., CLUTCH 1
4 | 244FM. 07— 05 BEoBILE SEAT, JUDDER SPRING 1
. 5 | 244FM.07—04 AR (2) DISK, CLUTCH FRICTION 1
6 | 244FM. 07 —02 BERD DISK, CLUTCH FRICTION 4
7 | 244FM. 07—03 BoBENA PLATE. CLUTCH 4
8. | 244FM. 0710 ELBNAHEE PLATE. CLUTCH PRESSURE 1
9 | 244FM.07-08 55 A PLATE. CLUTCH LIFTER 1
10 | 244FM. 07.03—01 Fk g COLLAR. CLUTCH LIFTER 1
| 11 | 244FM. 07—09 HEORBF - SPRING, CLUTCH 4
12 | 244FM. 07— 06 AR E SPRING, JUDDER - 1
13 | 244FM. 0707 ¥t PIN. CLUTCH LIFTER 1
14 | GB5787 $¥42 M6 X 25 BOLT. SPECIAL FLANGE, 6x25 4
15 | 244FM. 0711 PUE & NUT. LOCK, 16MM 1
16 Ey. ) WASHER. 16MM 1

244FM. 07—12
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Clutch
P
f]‘o—y X Part No. pA # Description
17 | 244FM. 07. 03—03 BN ERHTFAR WASHER, THRUST, 12MM
18 | 244FM. 08—20 E Y] WASHER, THRUST, 30MM
19 | 244FM. 07 —01 bt 8 WASHER B, SPLINE, 20MM
20 | GB4605 R 444889101 BEARING, NEEDLE. 12MM
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Starting clutch 0
Pl
L B &
}13: % 5 Part No. A # Description -&R:[:j-.&

1 244FM. 04. 04 /k ] CHAIN, STARTING 1
2 | 244FM. 04. 03. 01 KHXHEE SPROCKET COMP., STARTING(38T) 1
3 | 244FM. 10.03. 01 g_% OUTER COMP., STARTING CLUTCH 1
4 | 244FM. 10.03—01 RS S SPRING, STARTING CLUTCH ROLLER 3
5 | 244FM.10.03—02 | T4k CAP, STARTING CLUTCH ROLLER SPRING 3
6 244FM. 10. 03—04 ER PLATE. STARTING CLUTCH SIDE 1
7 | 244FM. 08. 07. 06 THEMRE 5 SUB CORD_A 1
8 244FM. 03. 07. 07 THEGE CONTACT ASSY., NEUTRAL SWITCH 1
9 | 244FM. 03. 07—09 BEFA PLATE, NEUTRAL SWITCH SETTING 1
10 | GB3452. 1 O M E6.9x1.8 O—RING, 6.9X1.8 1
11 | GB119 K B6X14 PIN, KNOCK, B6X14 1
12 | 244FM. 10, 03— 03 4& 3 ROLLER, 10.2x9.5 3
13 | 244FM. 04. 03. 02 2] OIL SEAL, 22X31X5 1
14 | GB5787 *371}2‘ M6X12 BOLT, FLANGE, 6X12 1
15 | GB70 47 M6 X 16 BOLT, SOCKET. 6X16 3
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Left crankcase cover
"

-4 P4y
g‘:‘ R 5 Part No. P2 #* Description &R:;:.&
1 | 244FM. 03.01—01 L fein i COVER, L.CRANKCASE 1
2 | 244FM. 03. 03. 01 thdddn 2 2 G SPACER COMP., L.SIDE 1
3 | 244FM.03—07 o 4 i & M2 Biad A A GASKET, L. CRANKCASE COVER 1
4 | 244FM. 03—06 hhni LA R LRA GASKET, L. CRANKCASE COVER 1
5 | 244FM. 03.03—02 TR{ER PLATE, STARTING, SPROCKET SETTING 1
6 | 244FM. 03.01-—03 EE() CAP, A.C.GENERATOR 1
7 | 244FM. 03.01—04 EE () CAP, 30MM 1
8 | 244FM. 03.01—07 OXE O—RING, 27.4X2.4 1
9 | 244FM. 03.01—06 OME O—RING, 13.8X2.5 1
10 | GB5783 FE6X10 BOLT, HEX., 6X10 1
11 | 244FM. 03—09 A4 PIN, DOWEL, 8Xx14 2
12 | 244FM. 03.03—01 EITY) BOLT, FLANGE, 6X20 2
13 | 244FM. 03. 06— 02 (D) BOLT, FLANGE, 6X40 1
14 | 244FM. 03.07—12 S (2) BOLT, FLANGE, 6X50 2
15 | 244FM. 03. 07—07 E42(3) BOLT, FLANGE, 6X65 2
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Generator
Al
[ 4 3
12

24 £
i‘: AT Part No. A # Description &R:[:j.&

1 | 244FM. 10. 05 'S XA GENERATOR ASSY., PULSE 1

2 | 244FM. 10. 02 IR FLYWHEEL COMP., (ND) 1

3 | 244FM. 10. 01 BEIE T STATOR COMP., (ND) 1

4 | 244FM. 03. 01 —02 % F(—) CLAMPER, CORD 1

5 | 244FM. 03.01—05 & F(=) CLAMPER, CORD 1

6 | 244FM. 03. 07.06—03 BB BALE GROMMET B 1

7 | GB70 3247 M5X 10 BOLT, SOCKET, 5X10 2

8 | 244FM. 04— 07 T BOLT. ROTOR SETTING 1
|9 [ GB9074.1 4748 5 #F M5 X 28 SCREW —WASHER, 5x28 3
10 | GB70 LA M6 X 20 BOLT, SOCKET, 6x20 3
11 | 244FM. 10. 04 bFEXBE C.D.I. UNIT .2
12 | 244FM. 02. 01 SXEB%u COIL COMP., IGNITION 2
13 | ZNTW & YR e CAP ASSY., NOISE SUPPRESSOR 2

13
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Left rear crankcase cover
5
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A% . ' -, E5HK
No. % 5 Part No. P2 #r Description Repd.

1 | 244FM. 03.02—01 B3 COVER, L.RR.CRANKCASE 1

2 244FM. 03. 06 —02 A2 BOLT, FLANGE, 6X40 2

3 244FM. 03.02—02 A GUIDE, DRIVE CHAIN 1

4 | 244FM. 03.07—09 BxFh CLIP, STARTER MOTOR CABLE 1

5 GB6563 ¥ M6 X12 BOLT, FLANGE, 6X12 1
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Starting motor

A £a
}ljl-f R 5 Part No. A A Description &Rzgj.ﬁ
1 [ 244FM.11 A H A MOTOR ASSY., STARTING 1
2 | 244FM. 11. 06. 01 LA BRUSH SET. TERMINAL 1
3 | 244FM.11—07 RN SPROCKET, STARTING MOTOR 1
4 | 244FM.11. 05 LI BRACKET B, END 1
5 [ 244FM.11.06—05 15 SPRING, CARBON BRUSH . 2
6 [ 244FM.11—01 #% jg5XAe BOLT., SETTING 2
7 | 244FM.11.06 k3 HOLDER SET. BRUSH 1
8 [ 244FM.11—05 RTHE RING 1
9 [ 244FM.11—06 RHE RING, SEAL 1
10 [ GB3452.1 O A M30x1.8 O—RING, 30X1.8 - 1
11 | 244FM.11.04 -2 Yan NUT -WASHER, 6MM - 2
12 | 244FM.11—02 B WASHER 4
13 | 244FM. 03. 06— 03 ¥k BOLT. FLANGE. 6X25 2
14 | 244FM. 03. 07 —07 3242 (3) BOLT, FLANGE, 6X65 2
15 | 244FM. 11. 01 [ TS Y SWITCH ASSY., STARTER MAGNETIC 1
16 | 244FM. 11. 02 CE3 B CABLE, STARTER MOTOR B - 1
17 | 244FM.11. 02—01 PE COVER, STARTER MOTOR TERMINAL 1
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Oil pump
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=4 P23
};‘0_.5 K F Part No. 2 # Descrfption -&R:p‘d*.&
1 | 244FM. 06— 02 mE R GEAR, TACHOMETER PINION (2T) 1
2 | 244FM. 06 b &k PUMP ASSY., OIL 1
3 | 244FM. 06—01 AL COVER, OIL PUMP GEAR 1
4 | 244FM. 06. 02 b &k BODY COMP., OIL PUMP 1
5 | 244FM. 06—09 R PLATE, OIL PUMP 1
6 | 244FM.06—08 A GASKET, OIL PUMP 1
7 | 244FM. 06—03 EFHER GEAR A, OIL PUMP DRIVEU2T) 1
8 | 244FM. 06—07 R AT ROTOR, OIL PUMP INNER 1
9 | 244FM. 06—06 ok E BT ROTOR, OIL PUMP OUTER 1
10 | 244FM. 06—05 BRI HOLDER, SCREEN 1
11 | 244FM. 06. 01 Phid R H SCREEN, OIL FILTER 1
12 | 244FM. 03. 07—14 KA O—RING, 6X3 1
13 | GB5783 $X 42 M5 X 20 BOLT, HEX., 5X20 2
14 | GB818 ¥ 47 M5 X 10 - | SCREW, RAN, 5X10 1
15 | 244FM. 06—10 + F 4 3k $E 4T M6 X 32 SCREW, FLAT, 6X32 3
16 | 244FM. 06. 02— 02 {24k PIN C, DOWEL, 4X5 1
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Crankcase

£
ﬁ‘f_ R ¥ Part No. pA # Description -&R:;j.&
1 | 244FM. 03. 06. 01 % & 4 ja CRANKCASE COMP., R 1
2 | 244FM.03—11 i £ ja A2 5 GASKET, CRANKCASE 1
3 | 244FM. 03. 07. 02 Lok CRANKCASE COMP., L 1
4 | 244FM. 03.07—01 R TUBE, BREATHER 1
5 | 244FM. 03— 04 ko 3K A2 BOLT, CYLINDER STUD 8
6 | 244FM. 03. 07 —11 E3 36D BOLT, DRAIN PLUG, 12MM 1
7 | 244FM. 03.07—10 E il WASHER, DRAIN PLUG, 12MM 1
8 | 244FM.03—09 A PIN, DOWEL, 8X14 2
9 | 244FM.03—13 th 4w i < (2 4 PIN, DOWEL, 12X20 2
10 | 244FM. 03. 07—02 BHFE CLIP, TUBE 1
11 | 244FM. 03. 06 —02 E Y6 BOLT, FLANGE, 6X40 7
12 | 244FM. 03.07—07 T3 BOLT, FLANGE, 6X65 1
13 | 244FM. 03. 07 —05 S BOLT, FLANGE, 6X65 1
14 | GB5787 $¥ 42 M6 X 40 BOLT. FLANGE, 6X40 1
15 | 244FM. 03. 07. 08 ARG R CABLE, BATTERY EARTH 1
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Crankshaft. Piston

L4 a
;I\?]‘o—.y ® 5 Part No. 2 # Description &R:[:j.&
244FM. 04. 01.01—02 PESE S RING SET. PISTON(STD.) 2
244FM. 04. 01.01—01 WIRE] A IR RING SET, PISTON(O.50) 4
244FM. 04. 01--03 FEEN RS RING SET, PISTON(1.00) 2
244FM. 04. 01 —02 ¥ — i 3 3 RING SET, PISTON(I.00) 2
2 | 244FM. 04.02 W4y & A CRANKSHAFT COMP 1
3 | 244FM. 04. 01—01 EE PISTON 2
4 | 244FM. 04.01—05 EEH | PIN, PISTON 2
5 | 244FM.04.01—04 EEHEE CLIP, PISTON PIN 4
6 | 244FM. 03. 07. 04 Hmi - PLATE, OIL THROUGH 1
7 | 244FM.04—06 MEEHIER GEAR B, OIL PUMP DRIVEQ9T) 1
8 [ 244FM.04—04 ] k& THROUGH, OIL 1
9 | 244FM. 04—03 B {258 ¥ SPRING, OIL THROUGH 1
10 | 244FM.04—01 ELBEHIER GEAR, PRIMARY DRIVEUST) 1
11 | 244FM. 03. 07 —06 23k 3R 4E BOLT, STUD, 7xX32 1
12 | 244FM. 04—02 3% & NUT, HUB, 16MM 1
13 | 244FM. 04—05 8 WASHER, LOCK 1
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Crankshaft. Piston

=4 ‘Y Ln
i‘: K F Part No. A R Description &R‘Z;jﬁ
14 | 244FM. 04. 02—01 e ks fo W A0 b A4 PIN, DOWEL, 4X4.4 1
15 | GB276 44 7% 6305 BZARING. RADIAL BALL, 6305 2
16 | 244FM. 03.07.05 3 OIl. SEAL, 35Xx52X7 1
17 | 244FM. 03. 07 —14 BEA O—RING. 6X3 1
18 | GB5782 %4k M6 X 28 BOLT. HEX.. 6x28 1
19 | GB5782 ¥4k M6 X 32 BOLT. HEX. . 6x32 4
20 | GB819 247 M6 X 16 SCREW. FLAT, 6X16 2 3
21 | GB6177 ¥ M6 NUT. FLANGE, 6MM 1
22 | GB309 A 42 13.8 ROLLER. 2x13.8 1
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Transmission

-4 - L
k &K 5 Part No. A # Description AR
No. Repd.
1 244FM. 08— 08 EX MAINSHAET COMP. (13T) 1
2 | 244FM. 0809 . s COUNTERSHAFT, TRANSMISSION 1
3 |[244FM.08—12 H—EER GEAR. COUNTERSHAFT LOW(36T) 1
4 | 244FM.08—13 itha— AR E BUSH. 16. 5MM 1
"5 | 244FM. 08—02 . Ik _HER GEAR, MAINSHAFT SECONDU7T) 1
6 244FM. 08 —17 - SR GEAR., COUNTERSHAFT SECOND(32T) 1
7 244FM. 08— 06 EXTER -T2 il GEAR, MAINSHAFT THIRD(20T) 1
8 244FM. 08—14 i = s % GEAR, COUNTERSHAFT THIRD(29T) 1
9 244FM. 08—05 IREER GEAR. MAINSHAFT FOURTH(23T) 1
10 | 244FM. 08—15 REAEERE B GEAR, COUNTERSHAFT FOURTH(28T) 1
11 | 244FM. 08—03 IREEER GEAR, MAINSHAFT FIFTH(24T) 1
12 | 244FM. 08—16 HhREHEER " GEAR, COUNTERSHAFT FIFTH(26T) 1
13 | 244FM. 08.02 s R SPPROCKET, DRIVE(I5T) 1
14 | 244FM. 08—19 YA PLATE A2. FIXING B 1
15 | 244FM. 08—11 8 WASHER. TRUST 1
16 | 244FM. 08—18 % E COLLAR, 20MM 1

.
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Transmission
P2y
};‘f AT Part No. 4 Description &R:;j.&
17 | 244FM. 08—01 #HHE WASHER, THRUST, 15MM 1
18 | 244FM. 08—04 #E WASHER A, SPLINE, 20MM 3
19 [ QSTW—20 28 SET RING, 20MM 3
20 | GB278 BB A6202 BEARING, RADIAL BALL, 6202 1
21 244FM. 03. 07. 03 B OIL SEAL, 20X34X7 1
22 | GB5783 ¥4 M6 X 10 BOLT, HEX., 6X10 2
23 | GB276 447X 6006 BEARING, RADIAL BALL, 6006 1
24 | GB278 R FA6204 BEARING, RADIAL BALL, 6204 1
25 | 244FM. 08. 01 IHRHER GEAR, MAINSHAFT, STARTING 1
26 | 244FM. 08—10 &R GEAR, COUNTERSHAFT, STARTING 1
27 | 244FM. 08—07 = E WASHER, TRUST 1

« 21
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BeABE B #® 1
Gearshift fork
Gearshift drum

-
-4 P2y
ﬁ;: X % Part No. 2 # Description -&R:;j.&
1 244FM. 12—06 Tk AR FORK, R.GEARSHIFT v 1
2 244FM. 12—04 Tid i EL FORK, L.GEARSHIFT 1
3 244FM. 12—05 Fik 25k FORK, CENTER GEARSHIFT 1
4 244FM. 12—03 E s SHAFT, GEARSHIFT FORK GUIDE 1
5 244FM. 12—12 B et DRUM, GEARSHIFT 1
6 244FM. 12—11 Tk a4 PIN, GEARSHIFT DRUM 4
7 244FM. 12. 01 BAALERIAETE STGPPER COMP., GEARSHIFT DRUM 1
8 | 244FM.12—02 BEEXLE PLATE, EARSHIFT DRUM STOPPER 1
9 244FM. 12—10 rHERE SPRING, SHIFT DRUM STOPPER 1
10 | 244FM. 12.03 B XL SPINDLE COMP. , GEARSHIFT 1
11 | 244FM. 12.03—02 Betidhie & SPRING, GEARSHIFT ARM 1
12 | 244FM. 12—01 iz SPRING, GEARSHIFT RETURN 1
13 | 244FM. 03.06—01 s PIN, SHIFT RETURN SPRING 1.
14 | 244FM. 12—07 THE T A ROTOR, NEUTRAL SWITCH 1
15 | 244FM. 12—08 XA BOLT, GEARSHIFT DRUM STOPPER ARM PIVOT 1
16 | 244FM. 12—09 K WASHER, DRUM STOPPER 1

.
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BrERHE
Gearshift fork
Gearshift drum

B 5 - . &K
No. K 5 Part No. 4 A Description Repd.
17 | 244FM. 03. 07. 01 o Ea] OIL SEAL, 12X24X10 1
18 | GB5787 X482 M6 XX 20 BOLT, FLANGE, 6X20 1

¢« 23
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Kick shaft assy @
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A% . | = 650K
No. K 5 Part No. P2 # Description Repd.
1 | 244FM. 09—07 &R KICK _GEAR 1
2 | 244FM. 09—05 A FHHIN KICK PAWL 1
3 | 244FM. 09—11 A5 KICK SHAFT 1
4 | 244FM. 09—03 EE . SPRING 1
5 | 244FM. 09—09 HRAEZF R KICK SPRING 1
6 | 244FM.09—10 REXBEZE HOLD SLEEVE, SPRING 1
7 | 244FM. 09—08 EE TR RELAINER. SPRING 1
8 | 244FM. 09—02 FEINS TRAY,_ SPRING 1
9 [ 244FM. 09—06 £y ] WASHER 1
10 | 244FM. 09— 04 RARNS & A SEPARATING PLATE, KICK PAWL 1
11 | 244FM. 09—01 ey WASHER 1
12 | 244FM. 09—12 Y] WASHER 1
13 | GB89Y4. 1 @16 SET RING 16mm 1
14 TQSTW—20 HE2 SET RING 20mm 1
15 | GB818 $¥ 4T M6 X 16 SCREW, PAN, M6X16 1
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A A
Gearshift pedal (

Kick lever with pedal (((((@

16

i

13
14#
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AT e . G K
No. % F Part No. o # Description Repd.
1 | 244FM. 12.02.02 % ¥ e & A7 GEARSHIFT PEDAL 1
2 | 244FM. 12. 02. 01 &4t K JOINT ROCKER 1
3 | 244FM. 12. 02. 01 — 02 BHERE RUBBER SLEEVE, HINGE 1
4 | 244FM.12.02.02-03 e #4 38 AT e B RUBBER SLEEVE, GEARSHIFT PEDAL 1
5 | 244FM. 09. 01— 04 AT KICK LEVER WITH PEDAL 1
6 | 244FM. 09. 01— 05 AAFKE RUBBER SLEEVE, KICK LEVER WITH PEDAL 1
7 | 244FM. 09. 01 — 03 AT H HUB, KICK LEVER WITH PEDAL 1
8 | 244FM. 09.01—01 4 PIN, KICK LEVER WITH PEDAL 1
9 | GB896 286 SET RING, 6mm 1
10 | GB97. 2 YR WASHER, 8mm 1
11 | 244FM. 09. 01— 02 2 SPRING 1
12 | GB308 % 76 STEEL BALL, %6 1
13 | 244FM. 12.02— 02 FTER $73 BOLT, STUD 1
14 | 244FM. 12. 02— 01 ¥ & NUT, M6 1
15 | GB5782 sE e M8 X 25 BOLT, M8X25 1
16 | GB5786 sE 4 M6 X 20 BOLT, M6X20 1
17 | GB6172 E & M6 NUT, M6 1




Air cleaner
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1 | 244FM. 15. 01. 03 TEBEY ELEMENT, AIR CLEANER 2
2 | 244FM. 15.01.02 FEEE DUCT., AIR CLEANER CASE 2
3 RHE SEAL, AIR CLEANER COVER 2
4 | 244FM. 15.01—06 EEEEE COVER. R.AIR CLEANER 1
5 | 244FM. 15.02—01 LEEEE COVER, L.AIR CLEANER 1
6 | 244FM. 15. 01. 04 ETREEAR CASE, R.AIR CLEANER 1
7 | 244FM. 15. 02.01 EEEESR CASE, L.AIR CLWANER 1
8 | 244FM.15.01—06 ZEARE TUBE, R.AIR CLEANER CONNECTING 1
9 | 244FM. 15. 02. 01 EERETE TUBE, L.AIR CLEANER CONNECTING 1
10 | 244FM. 15. 01— 05 F i BAND, AIR CLEANER CONNECTING TUBE 2
11 | 244FM. 15.01—01 WAEE TUBE ASSY., DRAIN 2
12 AT M6 BOLT, FLANGE, 6MM 6
i3 | GB823 3¥ 47 M4 X 20 SCREW, PAN, 4Xx20 2
14 | GB9074.5 W4T & FF M6X 25 SCREW —WASHER, 6X25 6
15 | 144FM. 15.01—04 F¥& CLIP. TUBE(B12.5) 2
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Exhaust muffler
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}I:fl-o% K F Part No. 2 # Description -&R:;j.&
1 | 244FM.01—04 HEBEE JOINT, EX.PIPE 2
2 | 244FM. 01—03 #HALEFA COLLAR, EW.PIPE JOINT 4
3 | 244FM. 01-—09 #HA 0 AR GASKET A. EX.PIPE 2
4 [ 244FM.13.02 EREPR MUFFLER COMP., R.EX 1
5 | 244FM. 13.01. 05 F e BAND, EX.PIPE 1
6 A3 EIHH PACKING, MUFFLER 1
7 | 244FM. 13.01 EHER MUFFLER COMP., L.EX 1
8 | 244FM. 01.01—09 EXESS NUT, CAP, 6MM 4
9 | 244FM.13.01-02 L RUBBER A, STAND STOPPER 1
10 | GB5787 ¥ 42 M8 X 20 BOLT, FLANGE, 8X20 1
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Carburetor
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ﬁ: % 5 Part No. 2 AR Description -&R:;:j.&

1 | 244FM. 14.07—01 EHEBQ GASKET SET 2
244FM. 14.08—03 FHE GASKET SET 2
244FM. 14. 08 —05 R4 B GASKET SET 2

2 | 244FM. 14.06—12 IRE MAIN NOZZLE 2
244FM. 14. 02. 02 EXCLin NEEDLE SET, JET 2

3 | 244FM. 14. 05 tmEFT FLOAT SET 2

4 | 244FM. 14. 08 ¥ E CHAMBER SET, FLOAT 2

5 | 244FM. 14. 06. 02 5 ik 1A P AT SCREW SET A 2

6 | 244FM.14—15 SRR v i SWITCH, SCREW SET B 1
244FM. 14— 16 SR RA{Z3E4T SCREW SET B 1
244FM. 14—17 S RIE(ZsRATR K SPRING, SCREW SET B 1
GB97. 1 P ES8 WASHER, 8mm 1

7 | GB818 747 M4 X 12 SCREW SET C 1
244FM. 14—05 FARNT AR R R SPRING 1

8 | 244FM. 14.02—01 HR K PLATE SET, VALVE 2
244FM. 14. 02— 02 WHEE®E SPRING 2




3, 2 £ L 4
g{f A Part | b4 £ o Description ﬁ;{:;j&
9 | 244FM. 14. 06. 01 XY 4 . VALVE SET, STARTER 2
10 | 244FM. 14. 01 Zigaft JOINT SET D, TUBE o 1]
11 | 244FM.14.07 HET JOINT SET, FUEL 1
12 | 244FM. 14—03 122 SPRING, TORSION CCIL 1]
13 | 244FM. 14—07 HREE SPRING, VACUUM PISTON 2 |
14 | 244FM. 14— 06 A AL L ¥ SPRING 1]
15 | 244FM. 14 — 04 1 SPRING 1

16 | GB81s AT M6 X 12 SCREW, PAN, 6X12 4

17 | GB818 T AT M4 X7 SCREW, PAN, 4X7 2

18 | 244FM. 14 ) W B CARBURETOR ASSY. (VE26B P) 1 ]
19 | 244FM. 14 EEiLEE CARBURETOR ASSY., R 1

20 | 244FM. 14 EELHE CARBURETOR ASSY., L 1

21 | 244FM. 14. 03 S TOP COMP 2

22 | 244FM. 14. 02. 01 2E - PISTON COMP., VACUUM 2 ]
23 | 244FM. 14—01 it A K IE 5 LEVER, STARTER 1

24 | 244FM.14—08 fe ik Az K 18 AT LEVER, STARTER 1

25 | 244FM. 14— 05 R G E 3 SCREW, STOPPER 1

26 | 244FM. 14. 04 b B A VALVE COMP. FLOAT 2

27 | 244FM. 14.06—12 EFE HOLDER, NEEDLE JET 2

28 | 244FM. 14— 12 =R TUBE 2

29 | 244FM. 14— 14 FERS TUBE, AIR VENT 1

30 | GB818 4T M4 X8 SCREW, PAN, 4Xx8 6

31 | GB818 4T M4 X 10 SCREW, PAN, 4X10 2

32 | GBg18 X4 M4 X 14 SCREW, PAN, 4Xxi4 8

33 | GB818 ¥ 47 M5X10 SCREW, PAN, 5X10 4

34 | GB9074. 3 s Aren & M4 X 10 SCREW —WASHER, 4X10 2

35 | 244FM. 1411 B CLIP, TUBE(B3) 2

36 | 244FM. 14.06—11 EX 21 JET, MAIN, #3883 2

37 | 244FM. 14. 06. 03 ik w JET COMP 2
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